
EconoFloatTM Dissolved Air Flotation (DAF) System

Highlights
• 1 gpm to 40+ gpm, in a single above-grade

tank
• Easily convertible to a combination of OWS

(Oil Water Separator)
• Oil / grease and suspended solids removal up

to 99%+

Standard Features
• 304 stainless steel tank 
• Seamlessly integrates with other HydroFloTech 

wastewater products 
• Stand-alone operation 
• Integral large capacity sludge reservoir

Options
q Integrated pH / flash (coagulant) / floc (polymer) chambers
q Convertible to Dissolved Nitrogen System (DNF)
q Various air introduction options: RAD, CRAD, DAF Pump
q Unit Material: Polypropylene, 304/316L stainless steel
q Vapor tight lid assembly
q Integral mechanical “ribbon” sludge thickener

.com | Elgin, IL, and San Ramon, CA, USA | +1 (630) 762-0380

Removable 
Skimmer

Float Scum 
Chamber

Separation Chamber

Sludge 
Chamber

Clean Water Flow
Floating Impurities Flow

Sludge Flow

Optional Sludge 
Thickening Auger

Influent

Effluent



H

EconoFloatTM Dissolved Air Flotation (DAF) System

ECONOFLOATTM Dissolved Air Flotation (DAF) System - STANDARD PRODUCT DATA SHEET
MODEL # CHAMBER CAPACITY FLOWRATE* FITTINGS (in inches) DIMENSIONS (inches) WEIGHT

CU FT Float Scum Effluent Total 
Unit (GPM) Effluent Influent Length 

(L)
Width 

(W)
Height 

(H)
Operating 

(lbs.)
DAF-HF-005 22 9 101 1 – 10 2” 3” 116 31 43 1,717
DAF-HF-010 39 17 210 10 – 20 2” 3” 137 37 46 2,891
DAF-HF-015 59 27 344 20 – 30 3” 3” 146 43 49 4,264
DAF-HF-020 84 39 506 30 - 40 3” 3” 152 49 52 5,875

.com | Elgin, IL, and San Ramon, CA, USA | +1 (630) 762-0380

3”

W

L

2.5”

2” Vent

3” Flanged 
Inlet

2” Sludge 
Clean-Out

RAD Pump 
Option

2” Float Scum 
Clean-Out

1/6 HP, 460V, 3HP, 
60Hz. Skimmer Drive

Optional Covers

* Flowrate depends on a variety of factors. Approximate flowrate based on Total TSS + FOG of 1,500 mg / l and temperature between 55°F and 75°F. Call us for details



System Description
A 15 sf stainless steel Dissolved Air Flotation (DAF) System, 72 sf Clarifier, 15
gpm Fixed-Film Biological Treatment System, four-Stage Chemical Reaction
System (pH Adjustment, Coagulation, Flash/Rapid Mix and Flocculation, with
chemical dosing pumps and mixers), transfer pump skids, Sludge Dewatering
and local Control Panel comprise this complete wastewater treatment system.
Entire system is installed and operates from two (2) identical side-by-side 40 foot
shipping containers that allow for future relocation.
Project Description
The 15-25 gpm treatment system is installed at a new 10,000 sf Creamery facility
added to existing milking operation in Ookala, Hawaii. Dairy head-quarters
located in Idaho. Customer estimates 5,000-10,000 gallons / day of effluent from
Creamery operation, based on 24 hours/day. Designed to reuse effluent from the
wastewater treatment system in washdown area(s). Treated water collects in
catch basins (part of the Sludge Dewatering System), then is pumped back to the
main Equalization Tank for processing.

EconoFloatTM Dissolved Air Floatation (DAF) System – Sample Projects

System Description
A complete 25 sf (separation chamber) Dissolved Air Flotation (DAF) system,
including a three-stage chemical pre-treatment system with mixers (pH control
along with addition of coagulants, demulsifiers, and flocculants), RAD system,
surface drag flight skimmer, 775 gallon sludge storage tank, filter press, and
instrumentation and controls package that incorporates wastewater treatment
system process, pump station, instrument readout, all motor starters with circuit
protection.
Project Description
This industrial 25 gpm treatment system is operating at a steel plant in Houston,
TX, that has been manufacturing premium connections for the oil and gas
industries for over 50 years. Major constituents targeted for removal are nickel,
zinc, and aluminum. Metals are from the pipe threading process and are
typically dissolved. Detergents and/or acid generally present.

System Description
Complete 430 sf combination Dissolved Air Flotation (DAF) / Inclined Plate
Clarifier System (DAFifier) with RAD Assembly (aeration system for DAF
capabilities), bottom sludge Auger, surface Drag Skimmer, four-Stage Chemical
Reaction System for pH Adjustment, Coagulation /Precipitation, and Flash Mix /
Flocculation (to include chemical injection pumps, mixers, pH probes). The DAF
/ Clarifier and Chemical Reaction Systems are built of heavy-duty
polypropylene. A Triple-Cell Sand Filter polishes the effluent from the treatment
system. System Controls also supplied by HydroFloTech.
Project Description
The Wastewater Treatment System is one of two we have operating at Naval
Bases in the Pacific Northwest. This 100 gpm DAF / Clarifier Wastewater
Treatment System operates at the third largest Naval Base in the United States
that provides operation / support services for surface ships and also fleet
ballistic missile and other nuclear submarines with home ports in the Pacific
Northwest. The DAF / Clarifier System meets stringent effluent requirements as
a significant amount of treated water is returned to the ocean.

.com | Elgin, IL, and San Ramon, CA, USA | +1 (630) 762-0380



EconoFloatTM Dissolved Air Floatation (DAF) System – Photos

.com | Elgin, IL, and San Ramon, CA, USA | +1 (630) 762-0380


